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1. Give the definition

A medical prescription – 

2. Сlassified the types of prescription
According to the manufacturing method 
A) 
B) 
According to the form of charge
According to patient’s age
A)

B)

3. List who can write out  prescriptions
A)
B)
C)
4. The prescription  are necessary for
A)

B)

C)

5. Name the requirements for prescriptions (according to Order of the Ministry of Health of Ukraine № 360 dated July 19, 2005 “On Approval of the Rules for Writing Prescriptions for Medicines and Medical Products, the Procedure for Dispensing Medicines and Medical Products from Pharmacies and their Structural Subdivisions, Instructions on the Procedure of Storage, Registration and Destruction of Prescription Forms”)
	1.
	Latin


	

	2
	National language


	

	3
	Information forbidden on prescription form
	

	4
	Peculiarities of writing out free or part charge prescriptions


	

	5
	Supplementary details 



	5.1

	"Cito"  
	

	5.2

	"Statim"
	

	5.3
	"For chronic patient" (additionally  doctor’s seal and signature) 


	

	5.4
	"Specific administration"
(additionally  doctor’s seal and signature)


	

	6
	The medication cannot be prescribed


	

	7
	Maximum amount of medication to be dispensed 
	

	8
	Prescription is invalid
	

	9
	Peculiarities of vet’s prescription
	

	10
	Prescriptions stored in pharmacy
	

	11
	"Signature" Form
	

	12
	Precursors dispensing
	

	13
	Dispensing Naloxone
	

	14
	Exchange and Return
	

	15
	Advertisement  of medications
	

	16
	 Nutritional supplements 

	

	17
	Sources of receiving 

prescription form 


	

	18
	Storage  of prescription forms 


	

	19
	Reserve of 

F-3 prescription forms
 
	

	20
	Register and utilization  of  

F-3 prescription forms in pharmacy


	


6. List Categories of Population  which are provided by Free or Partly-subsidised medications

                                      Exemption  from Prescription Charges 
	Categories
	Prescription from Specialist

	Children of age   3 – 6 years
	

	
Disabled children of groups I and II

	

	The disabled of  I-II groups with the occupational injury, occupational or general disease

	

	People covered by Law of Ukraine “On Status of War Veterans, Gurantees of their Social Protection”

	

	
Persons awarded "Honorary donor of Ukraine"

	

	Children under 3 years

	

	People covered by Law of Ukraine “On Basic Principles of Social
Protection of  Labor Veterans and Other Elderly Citizens in Ukraine ”

	

	People covered by Law of Ukraine “On Status and Social Protection
of Population Suffered from Chornobyl Catastrophe”

	

	Disabled children under the age of 16 years

	


7. List medical conditions which are provided by free medications

8. Analyze the following prescriptions:

8.1 Patient M., 48-year-old, was diagnosed Pneumonia. He was administered:
Rp: Tab. Azithromycini 500 mg № 3
       D.S. Take one capsule by mouth once daily

                                                                  #

Rp:  Tab. Tavegyli 0,001 № 10
         D.S. Take  one  tablet twice daily
Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.2 Patient A., 55-year-old, was diagnosed Hypertensive disease of II stage. He was administered:

Rp: Tab. Clophelini 0,15 mg № 50
        D.S. Take  one  tablet tree times daily 
                            #
Rp: Tab. Atenololi 0,05 № 20
        D.S. Take  one  tablet once daily 
                              #
Rp:  Furosemidi 40 мг №50
         D.S. Take  once a day in the morning         

Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.3 Patient B., 25-year-old, got trauma open pelvic fracture. To relieve pain he  was administered:

Rp:  Caps. Tramadoli 0,05 № 20
          D.S. Take one capsule by mouth twice daily
Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.4 Patient B., 36-year-old, was diagnosed Diabetes insulin dependent.  She  was administered:
Rp: 
Аctrapidi НМ Рenfill 100 IU/ml
         
D.t.d. № 5 in penfill
D.S.   Subcutaneously once a day 20 IU  
Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.5 Patient D., 25-year-old, was diagnosed Asthma.  She was administered:
Rp:
 Prednisoloni  30 mg/ml 1,0  
     
 D.t.d. № 5 in ampl.

 
 S. Iintravenous 2 ml once daily 
                                     #
Rp: 
Sol. Euphyllini 24% - 1,0 ml         


D.t.d. №10 in ampl.
S. Intramuscularly twice daily
Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.6 Patient D., 18-year-old, disabled child, was diagnosed Epilepsy. He was administered:
Rp: Tab. Diazepami 5,0 № 20
       D.S. Take  one  tablet  at bedtime
Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.7 Patient D., 18-year-old, childhood disabilities, was diagnosed Epilepsy. He was administered:
Rp: 
Phenobarbitali 0,05

Bromizovali 0,2 
Сoffeinш-natrii benzoatis 0,015

Papaverini hydrochloridi 0,03

Calcii gluconatis 0.5
M.f.pulv.

D.t.d. № 24

S. One powder twice daily
Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.8 Patient J., 2-year-old, was administered:
Rp:     Pepsini 2,0 

Ac. hydrochloridi 6 ml
Aq. pur. ad 200 ml
M.D.S. 2 tea spoons  while  a meal
Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.9 Patient D., 45-year-old, with status "Honorary donor of Ukraine". He was administered:
Rp:      Tinct. Valerianae
            Tinct. Convallariae ana 10 ml
             Natrii bromidi 2,0
             Aq. pur. 200 ml
             M.D.S. For 1 spoon 3 times a day.

Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

8.10 Patient D., 45-year-old, with status " War Veteran". He was administered:
Rp:  Sol. Aethylmorphini hydrochloridi 2% - 10 ml 
                  M.D.S.  2 drops in both eyes twice‐daily for 3 days

Your answer: ____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________ 

